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Appendix B. Radiated Spurious Emission Test Data

Temperature : 20.7~23.4°C

Test Engineer : Ken Kuo and Edward Liao
Relative Humidity : 40.2~48.5%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

B1l. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 1 U-NII-6 | 5.925-6.425 CDD In 802.11a 97 6435 MCSO0 - -
Mode 2 U-NII-6 | 5.925-6.425 CDD In 802.11a 105 6475 MCSO0 - -
Mode 3 | U-NII-6 | 5.925-6.425 | CDD In 802.11a 113 6515 MCSO0 - -
Mode 4 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT20 97 6435 MCSO0 FullRU -
Mode 5 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT20 105 6475 MCSO0 FullRU -
Mode 6 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT20 113 6515 MCSO0 FullRU -
Mode 7 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT40 99 6445 MCSO0 FullRU -
Mode 8 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT40 107 6485 MCSO0 FullRU -
Mode 9 U-NII-6 | 5.925-6.425 CDD In 802.11be EHT40 115 6525 MCSO0 FullRU -
Mode 10 | U-NII-6 | 5.925-6.425 CDD In 802.11be EHT80 103 6465 MCSO0 FullRU -
Mode 11 | U-NII-6 | 5.925-6.425 CDD In 802.11be EHT160 111 6505 MCSO0 FullRU -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 12 | U-NII-6 | 5.925-6.425 CDD In 802.11be EHT320 95 6425 MCSO0 FullRU -
Mode 13 | U-NII-8 | 5.925-6.425 CDD In 802.11a 189 6895 MCSO0 FullRU -
Mode 14 | U-NII-8 | 5.925-6.425 | CDD In 802.11a 209 6995 MCS0 = FullRU -
Mode 15 | U-NII-8 | 5.925-6.425 CDD In 802.11a 229 7095 MCSO0 FullRU -
Mode 16 | U-NII-8 | 5.925-6.425 CDD In 802.11be EHT20 189 6895 MCSO0 FullRU -
Mode 17 | U-NII-8 | 5.925-6.425 CDD In 802.11be EHT20 209 6995 MCSO0 FullRU -
Mode 18 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT20 229 7095 MCSO0 FullRU -
Mode 19 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT40 187 6885 MCSO0 FullRU -
Mode 20 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT40 195 6925 MCSO0 FullRU -
Mode 21 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT40 211 7005 MCSO0 FullRU -
Mode 22 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT40 227 7085 MCSO0 FullRU -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 23 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT80 199 6945 MCSO0 FullRU -
Mode 24 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT80 215 7025 MCSO0 FullRU -
Mode 25 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT160 207 6985 MCSO FullRU -
Mode 26 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT320 191 6905 MCSO0 FullRU -
Mode 27 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT80 215 7025 MCSO0 FullRU LF
Mode 28 | U-NII-8 | 6.425-6.525 CDD In 802.11be EHT80 215 7025 MCSO0 FullRU SHF
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

B2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 97 - - - - - - - - Band Edge

1
802.11a 97 | 19305.00 41.63 74.00 -32.37 H Peak @ Pass - Harmonic
802.11a 105 - - - - - - - - Band Edge

2
802.11a 105 19425.00 42.20 74.00 -31.80 H Peak | Pass - Harmonic
802.11a 113 - - - - - - - - Band Edge

3
802.11a 113 19545.00 46.45 74.00 -27.55 H Peak | Pass - Harmonic
802.11be EHT20 97 - - - - - - - FullRU ' Band Edge

4
802.11be EHT20 = 97  19305.00 41.79 74.00 -32.21 H Peak | Pass | FullRU | Harmonic
802.11be EHT20 | 105 - - - - - - - FullRU = Band Edge

5
802.11be EHT20 105 @ 19425.00 41.60 74.00 -32.40 H Peak @ Pass | FullRU Harmonic
6 802.11be EHT20 | 113 - - - - - - - FullRU = Band Edge
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FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) @ (dBuV/m) | (dB) Avg.
Full
6 802.11be EHT20 113 | 19545.00 43.48 74.00 -30.52 H Peak @ Pass Harmonic
RU
Full Band
802.11be EHT40 99 - - - - - - -
RU Edge
7
Full
802.11be EHT40 99 | 19335.00 38.08 74.00 -35.92 H Peak | Pass Harmonic
RU
Full Band
802.11be EHT40 @ 107 - - - - - - -
RU Edge
8
Full
802.11be EHT40 107 | 19455.00 41.68 74.00 -32.32 \% Peak | Pass Harmonic
RU
Full Band
802.11be EHT40 @ 115 - - - - - - -
RU Edge
9
Full
802.11be EHT40 115 @ 19575.00 44.89 74.00 -29.11 H Peak | Pass Harmonic
RU
Full Band
802.11be EHT80 @ 103 - - - - - - -
RU Edge
10
Full
802.11be EHT80 103 | 19395.00 39.77 74.00 -34.23 \% Peak | Pass Harmonic
RU
802.11be Full Band
111 - - - - - - -
EHT160 RU Edge
11
802.11be Full
111 | 19515.00 40.09 74.00 -33.91 \% Peak | Pass Harmonic
EHT160 RU
TEL : 408 9043300 Page Number : B6 of B114




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) @ (dBuV/m) | (dB) Avg.
802.11be Full Band
95 - - - - - - -
EHT320 RU Edge
12
802.11be Full
95 | 19275.00 38.38 74.00 -35.62 V Peak @ Pass Harmonic
EHT320 RU
Full Band
802.11a 189 - - - - - - -
RU Edge
13
Full
802.11a 189 @ 20685.00 41.86 74.00 -32.14 H Peak | Pass Harmonic
RU
Full Band
802.11a 209 - - - - - - -
RU Edge
14
Full
802.11a 209  20985.00 43.33 74.00 -30.67 H Peak | Pass Harmonic
RU
Full Band
802.11a 229  7125.15 63.20 68.20 -5.00 \% Avg. Pass
RU Edge
15
Full
802.11a 229 21285.00 48.11 74.00 -25.89 H Peak | Pass Harmonic
RU
Full Band
802.11be EHT20 @ 189 - - - - - - -
RU Edge
16
Full
802.11be EHT20 189 @ 20685.00 39.69 74.00 -34.31 H Peak | Pass Harmonic
RU
Full Band
17 802.11be EHT20 | 209 - - - - - - -
RU Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
17 802.11be EHT20 209 | 20985.00 43.54 74.00 -30.46 H Peak = Pass @ FullRU Harmonic
802.11be EHT20 @ 229 7125.15 65.32 68.20 -2.88 \% Avg. Pass | FullRU | Band Edge
18
802.11be EHT20 229 | 21285.00 47.97 74.00 -26.03 H Peak = Pass @ FullRU Harmonic
802.11be EHT40 187 - - - - - - - Full RU | Band Edge
19
802.11be EHT40 187 | 20655.00 38.52 74.00 -35.48 \% Peak = Pass @ FullRU Harmonic
802.11be EHT40 @195 - - - - - - - Full RU | Band Edge
20
802.11be EHT40 195 | 13850.00 52.61 88.20 -35.59 H Peak = Pass @ FullRU Harmonic
802.11be EHT40 211 - - - - - - - Full RU | Band Edge
21
802.11be EHT40 211 21015.00 41.23 74.00 -32.77 H Peak = Pass @ FullRU Harmonic
802.11be EHT40 | 227 | 7125.16 57.44 68.20 -10.76 Vv Avg. Pass Full RU | Band Edge
22
802.11be EHT40 227 | 21255.00 46.31 74.00 -27.69 H Peak = Pass @ FullRU Harmonic
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FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Full Band
802.11be EHT80 @ 199 - - - - - - -
RU Edge
23
Full
802.11be EHT80 199 @ 19635.00 40.90 74.00 -33.10 H Peak | Pass Harmonic
RU
Full Band
802.11be EHT80 @ 215 | 7125.10 65.56 68.20 -2.64 \% Avg. Pass
RU Edge
24
Full
802.11be EHT80 @215 | 21075.00 39.32 74.00 -34.68 \% Peak @ Pass Harmonic
RU
802.11be Full Band
207 | 7134.28 54.94 68.20 -13.26 \% Avg. Pass
EHT160 RU Edge
25
802.11be Full
207 @ 20955.00 38.50 74.00 -35.50 H Peak @ Pass Harmonic
EHT160 RU
802.11be Full Band
191 | 7136.36 53.41 68.20 -14.79 \% Avg. Pass
EHT320 RU Edge
26
802.11be Full
191  20715.00 37.39 74.00 -36.61 H Peak Pass Harmonic
EHT320 RU
Full
27 LF 215 46.49 30.54 40.00 -9.46 \% Peak @ Pass LF
RU
Full
28 SHF 215 - - - - - - - SHF
RU
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6435.80 116,22 ------ ------ 98.81 34.89 13.64 30.32 @.80 300 327 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6435.00 109.01 ------ ------ 98.83 34.86 13.64 30.32 0.80 300 327 AVERAGE

TEL : 408 9043300 Page Number : B10 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 643580 117.53 ------ ------ 99.22 34,99 13.64 30.32 @.80 336 319 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6435.80 110,19 ------ ------ 91.88 34.99 13.64 30.32 0.80 336 319 AVERAGE
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Pol. Horizontal Vertica
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

EE

) 8 = N A 5

o HJ[ H MMM{&
WJ-”H_LJF W M H Avﬁﬂlll K m%ﬂr

H_H H Avmun 6E

oyt 2 " et
%0 At %0 i e
Peak
115 115
Avg
8000 14400, . 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12870.08 506.40 §8.20 -37.80 59.18 39.41 19.57 67.78 0.10 - -- PEAK 1 12870.08 52.61 §B.20 -36.19 60.65 39.47 19.57 67.78 0.10 - -- PEAK
2 19305.08 41.63 74.00 -32.37 42.64 37.93 14.35 53.75 -0.54 - -- PEAK 1 1935.08 38.29 74.0@ -35.71 39.31 37.92 24.35 53.75 -9.54 - -- PEAK
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Pol. Horizontal Vertical
! 45Le\'el{ml\lnm) ! 45Level{ilﬂn\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E s (—U “ LJ AGUNIL 62
~18G . DI D R e "]
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
! 45Le\'el{ml\lnm) ! 45Level{ilﬂn\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 s AVGIUND_6E
~40G fo - e
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
TEL : 408 9043300 Page Number : B13 of B114
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Pol. Horizontal

Fundamental

Peak Blank

. Level (dBuVm)

PEAK(UNI)_6E

ML O

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B

1 6475.00 117.48 ------ ------ 98.99 35.88 13.68 30.35 @.80 284 331 PEAK

Remark

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)
Site + B3CHe2-CA

Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.00 110,01 ------ ------ 91.67 35.01 13.67 30.34 ©.80 284 331 AVERAGE

TEL : 408 9043300
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.00 116,87 ------ ------ 98.38 35.16 13.67 30.34 @.80 316 316 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.00 109,99 ------ ------ 91.47 3519 13.68 30.35 0.80 316 316 AVERAGE
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Pol. Horizontal Vertica
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

il in] Ul U vhone gl

T ="
Al L)

il
I e 8 L ™=

EE

e I i sl gt prt
el \‘m MMWWW“"‘“‘W ael 2 e MWW
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12950.08 50.69 §8.20 -37.51 58.83 39.49 19.63 67.36 0.10 - -- PEAK 1 12950.08 51.38 §B.20 -36.82 59.43 39.58 19.63 67.36 0.10 - -- PEAK
2 19425.08 42.20 74.00 -31.80 43.48 37.99 24.41 53.97 -9.54 - -- PEAK 1 19425.08 39.11 74.00 -34.89 40.34 37.87 24.41 53.97 -9.54 - -- PEAK
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Pol.

Horizontal

Vertical
e i) LT
12 1
10501 10501
L1} L]}
10.6G e o
LT ) LT ]] .
~18G ‘
l 1l
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
(M) Frequency (W)
Site : B3CH2-CA Site 1 030HA2-CA
Condition: AVG(UNTT)_6E 3u HORN 8214 256287 HORTZONTAL Condition: AVG(NTT)_6E 3u HORN 02149 250267 VERTICAL
1 poLevel dBuim) o oLevel dBuim)
1225 1225
875 5
100 00
38.6G o ANVG(UNI)_6E o AVG(UNI)_6E
~40G
350 350
Av
g 115 115
38600 30660, 39160, 0440 3720, 40000 38600 30680, 39160, 0440, 3970, 40000
Frequency (MHz) Frequency (MHz)
Site ¢ 630H-CA Site ¢ 63CHR-A

Condition: AVG(INIE) GE Ln SHF HORN 06341 240867 HORTZONTAL

Condition: AVG(UNTE) GE n SHF HORN 06341 240667 VERTICAL

TEL : 408 9043300
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

17
Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 6515.00 116,59 ------ ------ 97.99 35.26 13.71 30.37 0.0 291 326 PEAK

. Level (dBuVm)

17
Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 651500 109.45 ------ ------ 98.89 35.23 13.70 30.37 0.80 291 326 AVERAGE
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e JE 7

53, i LA

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6515.80 116,98 ------ ------ 98.28 35.36 13.71 30.37 @.80 330 315 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6515.80 109.67 ------ ------ 91.82 3532 13.79 30.37 0.80 330 315 AVERAGE

TEL : 408 9043300 Page Number : B19 of B114
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Pol. Horizontal Vertica

g2l EBuvin) 1 oLevel[dBuVim)

il in] Ul U vhone gl

LTl ="
i iy

1l
Jonl i ™

Sl
=

2 s g
il \ WW“’*““W i \ 2 i Mo W
350 I ae i prs T
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@30.08 52.62 §8.20 -36.18 59.81 39.49 19.69 67.87 0.10 - -- PEAK 1 13@30.08 56.91 §8.20 -37.29 58.61 39.58 19.69 67.87 @.10 - -- PEAK
2 19545.08 46.45 74.00 -27.55 47.71 37.83 4.46 54.81 -9.54 - -- PEAK 1 19%45.08 4139 74.00 -32.61 42.74 37.74 2446 54.81 -9.54 - -- PEAK
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Pol. Horizontal Vertical
! HLe\'el{ml\l"m) ! Hmel{mvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G IEAMWWMWWWWWM Jﬁnmwwmwwmwwﬂf
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
! HLe\'el{ml\l"m) ! Hmel{mvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G e - =
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
TEL : 408 9043300 Page Number : B21 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

|l e

17
Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 6435.00 117.92 ------ ------ 99.74 34.86 13.64 30.32 0.00 284 329 PEAK

. Level (dBuVm)

17
Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6435.00 109.50 ------ ------ 91.32 34.86 13.64 30.32 0.80 284 329 AVERAGE

TEL : 408 9043300 Page Number : B22 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je T

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 643500 118,03 ------ ------ 99.69 35.82 13.65 30.33 @.80 338 320 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6435.00 109.63 ------ ------ 91.29 35.82 13.65 30.33 0.80 338 320 AVERAGE

TEL : 408 9043300 Page Number : B23 of B114
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Pol. Horizontal Vertical
1 HLmumvnn) 1 HLeveumvnn)
1225 1225
815 875
1 A "I T e
AL L [ g Y [ g
WNWMW\Z WWWWM frat s WLZ e D e e
Peak ) -
175 175
Avg
8000 14400, 3 27200, 33600, 40000 8000 14400, ) 27200, 33600, 40000
Frequency (MHz) Frequency (MHz)

Site + B3CHA2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL
Vode i 4
Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 12870.08 56.70 §8.20 -37.50 59.48 39.41 19.57 67.78 0.10 - -- PEAK
2 19305.08 41.79 74.00 -32.21 42.80 37.93 4.35 53.75 -9.54 - -- PEAK

Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Vode i 4
Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12870.08 50.94 §8.20 -37.26 59.58 39.47 19.57 67.78 @.10 - -- PEAK
1 1935.08 37.72 74.00 -36.28 38.74 37.92 24.35 53.75 -9.54 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lum) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G al RO R = L R R S Ry
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 4 ode 4
! HLe\'el{ilﬂu\lum) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G ™ p
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 4 ode 4
TEL : 408 9043300 Page Number : B25 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je T

17
Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 6475.00 116.75 ------ ------ 98.41 35.61 13.67 30.34 @.00 293 327 PEAK

. Level (dBuVm)

17
Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.00 109.66 ------ ------ 91.32 35.01 13.67 30.34 0.80 293 327 AVERAGE

TEL : 408 9043300 Page Number : B26 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.00 116,88 ------ ------ 98.43 3512 13.67 30.34 @.80 315 316 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6475.80 109,31 ------ ------ 9.79 3519 13.68 30.35 0.88 315 316 AVERAGE

TEL : 408 9043300 Page Number 1 B27 of B114
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Pol. Horizontal Vertica
1 4ﬂLe\'el{dB!l\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
LT L] [ s LT L [ g
5 ey g rt EZ'EWN LWW WW
miteipier] \ ) b ki \
v Ry 2 indiphrknd
150 " st e T o i L
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, . 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode i 5 Mode 15
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 12950.08 50.62 §8.20 -37.38 58.9% 39.49 19.63 67.36 0.10 - -- PEAK
2 19425.08 41.60 74.00 -32.40 42.80 37.99 24.41 53.97 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12950.08 50.24 §B.20 -37.96 58.29 39.58 19.63 67.36 0.10 - -- PEAK
1 19425.08 39.33 74.00 -34.67 40.5 37.87 24.41 53.97 -9.54 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G s I SN B =] o — N s O D =]
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt :5 ode 5
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G = ]
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt :5 ode 5
TEL : 408 9043300 Page Number 1 B29 of B114
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Pol. Horizontal

Fundamental

Peak Blank

. Level (dBuVm)

PEAK(UNI)_6E

ML O

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 651580 118,11 ------ ------ 99.51 35.26 13.71 30.37 @.8 397 8 PEAKC

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6515.80 109,32 ------ ------ 99.72 35.26 13.71 30.37 @.e8 397 8 AVERAGE

TEL : 408 9043300

Page Number : B30 of B114



ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 651580 117,71 ------ ------ 99.86 3532 13.70 30.37 @.80 288 316 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6515.00 109.62 ------ ------ 99.97 3532 13.70 30.37 0.80 288 316 AVERAGE

TEL : 408 9043300 Page Number : B31 of B114
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Pol. Horizontal Vertica
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
LT L] [ g L] L [ g
5 L"""W 2 WM 515 e L
et s \ sty \ 2 fr
R i
350 " i ™ e " i
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, . 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode i 6 Mode i 6
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13@30.08 49.94 §8.20 -38.26 57.73 39.49 19.69 67.87 0.10 - -- PEAK
2 19545.08 43.45 74.00 -30.52 44.74 37.83 4.46 54.81 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@30.08 51.45 §8.20 -36.72 59.18 39.58 19.69 67.87 @.10 - -- PEAK
1 19945.08 41.38 74.00 -32.70 42.65 37.74 24.46 54.81 -9.54 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G - RN S =] e by |
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 6 lode 6
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G s f— ™
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 6 lode 6
TEL : 408 9043300 Page Number : B33 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 644500 113,69 ------ ------ 95.55 34.83 13.63 30.32 @.0@ 389 9 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6445.00 106,05 ------ ------ §7.82 34.91 13.65 30.33 0.00 389 9 AVERAGE

TEL : 408 9043300 Page Number : B34 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je 7

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 644580 114.20 ------ ------ 95.92 34.96 13.64 30.32 @.80 349 316 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 644500 106,17 ------ ------ §7.89 34.96 13.64 30.32 0.80 349 316 AVERAGE

TEL : 408 9043300 Page Number : B35 of B114
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Pol. Horizontal Vertical
PEELNTD) plere B
1225 1225
875 45
AU LI [ s MU I
1 i [ s 1 i [ g
WWMW\ ) e e WMMW\ , et et
Peak ) -
175 175
Avg
8000 14400, 20800, a0, 33600, 40000 8000 14400, . 720, 33600, 40000
Frequency (MHz) Frequency (MHz)

Site + B3CHA2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL
tode 27
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 12890.08 43.35 §8.20 -39.85 56.9 39.43 19.59 67.67 0.10 - -- PEAK
2 19335.08 38.68 74.00 -35.92 39.14 37.93 24.37 53.80 -9.54 - -- PEAK

Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
tode 17
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12890.08 49.45 §8.20 -38.72 57.9% 39.50 19.59 67.67 @.10 - -- PEAK
1 19335.08 37.61 74.00 -36.99 38.88 37.92 24.37 53.82 -9.54 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\lum) ! 45Ltwel{ilﬂll\llln)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G SFHMWMNWMMWWM JEHMWMWW “—\—n-"",-r‘__'j.
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 7 ke 7
! 45Le\'el{ilﬂu\lum) ! 45Ltwel{ilﬂll\llln)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G P P = T
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 38880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 7 ke 7
TEL : 408 9043300 Page Number : B37 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6485.80 114,25 ------ ------ 95.72 3519 13.70 30.36 0.00 460 8 PEAKC

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6485.00 106.34 ------ ------ 88.00 35.01 13.67 30.34 0.0 460 8 AVERAGE

TEL : 408 9043300 Page Number : B38 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6485.80 115,17 ------ ------ 96.58 35.26 13.69 30.36 0.80 344 316 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6485.80 106,57 ------ ------ 88.08 35.16 13.67 30.34 0.80 344 316 AVERAGE

TEL : 408 9043300 Page Number : B39 of B114




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Horizontal Vertica
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
T L] [ g L] L [ s
23 4MW " 5 M,JMW i
i
a7 LZ il Mw R 2 MWWW
350 e 35401 A,
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200, 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Vode i 8 tode i 8
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 12970.08 43.34 §8.20 -39.86 56.36 39.49 19.65 67.26 0.10 - -- PEAK
2 19455.08 39.38 74.00 -34.62 48.63 37.86 24.42 53.99 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12970.08 48.76 §8.20 -39.50 56.63 39.58 19.65 67.26 @.10 - -- PEAK
1 19455.08 41.68 74.0@ -32.32 42.97 37.82 4.42 53.99 -9.54 - -- PEAK

TEL : 408 9043300
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Report No. : FR230524001-06C

Pol. Horizontal Vertical
! 45Le\'el{ml\l"m) ! 45Level{dﬂll\mn)
1225 1225
875 85
100 00
10.6G o (W “ LJ AVEG(UNN) 6 o (W “ LJ AVG(UNI 6E
~18G o — SRR wr____,,,/‘ " . [ T
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 8 ode i
! 45Le\'el{ml\l"m) ! 45Level{dﬂll\mn)
1225 1225
875 85
100 00
38.6G o AVG(UNI)_6E o ANGIUNI)_6E
~40G e i -
350 350
Av
g 175 115
38600 30660, 39160, 440, 3740, 40000 38600 30660, 39160, 0440, 307N, 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 8 ode i
TEL : 408 9043300 Page Number : B41 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 652580 114,05 ------ ------ 95.49 35.23 13.79 30.37 0.00 460 7 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6525.80 105.76 ------ ------ §7.20 35.23 13.70 30.37 0.0 460 7 AVERAGE

TEL : 408 9043300 Page Number : B42 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 652580 114,53 ------ ------ 95.72 35.46 13.73 30.33 0.80 338 315 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6525.00 106.20 ------ ------ §7.39 35.46 13.73 30.38 0.80 338 315 AVERAGE

TEL : 408 9043300 Page Number : B43 of B114



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Horizontal Vertical
Lo i) gl eBum)
1225 1225
815 875
AU LI [ s MU I
3 1 o I fwls ST T T
MMWMW L 2 1 RMWM "WWMW ) MWWWM
Peak ) .
175 175
Avg
8000 14400 3 27200, 33600, 40000 8000 14400, 20800, 27200, 33600, 40000
Frequency (MHz) Frequency (MHz)

Site + B3CHA2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL
Mode 19
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13@50.08 49.28 §8.20 -38.92 57.84 39.48 19.71 67.85 0.10 - -- PEAK
2 19575.08 44.89 74.00 -29.11 46.18 37.85 24.48 54.80 -9.54 - -- PEAK

Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode 19
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@50.08 48.32 §8.20 -39.88 55.99 39.57 19.71 67.85 @.10 - -- PEAK
1 19575.08 42.85 74.00 -31.95 43.37 37.74 24.48 54.80 -9.54 - -- PEAK

TEL : 408 9043300

Page Number : B44 of B114
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Report No. : FR230524001-06C

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\lum) ! 45Level{dﬂn\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G - M_,—Mm_m_ww,,f " . A __M,.,_f
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mokt 9 lode 9
! 45Le\'el{ilﬂu\lum) ! 45Level{dﬂn\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G T T
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mokt 9 lode 9
TEL : 408 9043300 Page Number : B45 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6465.80 111.70 ------ ------ 93.36 35.01 13.67 30.34 0.00 460 18 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6465.80 106,26 ------ ------ §7.92 35.81 13.67 30.34 0.0 460 18 AVERAGE

TEL : 408 9043300 Page Number : B46 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

i

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6465.00 103.86 ------ ------ 85.41 3512 13.67 30.34 0.80 308 383 AVERAGE

TEL : 408 9043300 Page Number 1 B47 of B114




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Horizontal Vertica
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
T L] [ g LT L [ iy
5 LMW s 55 ; Merimng s T
el e i
350 : o . 50l MM
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode i 10 Mode i 10
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 12930.08 43.89 88.20 -39.31 57.16 39.47 19.62 67.46 0.10 - -- PEAK
2 19395.08 36.22 74.00 -37.78 37.39 37.93 4.39 53.95 -0.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12930.08 45.49 §8.20 -39.71 56.68 39.55 19.62 67.46 0.10 - -- PEAK
1 19395.08 39.77 74.00 -34.23 40.95 37.92 24.39 53.95 -0.54 - -- PEAK

TEL : 408 9043300

Page Number : B48 of B114
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Report No. : FR230524001-06C

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\lum) ! 45Ltwel{ilﬂll\llln)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G lnnmwwww M"“’-{J Jﬁnmww&ww’m““ —..—M"”'f
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mode 10 lode 10
! 45Le\'el{ilﬂu\lum) ! 45Ltwel{ilﬂll\llln)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G [ AR — s
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 38880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mode 10 lode 10
TEL : 408 9043300 Page Number : B49 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Horizontal

Fundamental

. Level (dBuVm)

as } PEAK(UNI)_6E

1
W[~

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 6505.80 108,71 ------ ------ 98.30 35.08 13.68 30.33 0.00 460 9 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6505.80 100,53 ------ ------ 82.19 35.01 13.67 30.34 0.0 460 9 AVERAGE

TEL : 408 9043300 Page Number : B50 of B114



ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Vertical Fundamental
PRETICA)
1225
1
105
g 0 g )
700 J A
I
2 e el
Wt
3,
E
Peak Blank
1000 2400, 3800. 5200. 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6505.00 109.50 ------ ------ 99.55 35.60 13.76 30.41 @.00 344 315 PEAK
PRETICA)
1225
105 1
815
7001 [ AVG(UNI)_BE|
A T LT AN L]
j—
| i
I
4 ]
e
E
Avg Blank
1000 2400, 3800. 5200. 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6505.00 108,91 ------ ------ 82.47 35.16 13.67 30.34 0.00 344 315 AVERAGE

TEL : 408 9043300 Page Number : B51 of B114



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Horizontal Vertica
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
LT L] [ g L] L [ s
523 4WW Ww«w’" 55 1WW v
Pt ke L 9 o erar e LZ W
S T
350 3501 Y il
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode i 11 Mode i 11
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13@10.08 43.66 §8.20 -39.54 56.47 39.50 19.68 67.89 0.10 - -- PEAK
2 19515.08 39.59 74.00 -34.41 48.87 37.82 4.45 54.81 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@le.08 45.95 §8.20 -39.24 56.68 39.59 19.68 67.89 0.10 - -- PEAK
1 19515.08 40.69 74.00 -33.91 41.46 37.73 24.45 54.81 -9.54 - -- PEAK

TEL : 408 9043300
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Report No. : FR230524001-06C

Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G . s =] I s =]
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mokt i1l Mode i1l
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G A ——— e
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mokt i1l Mode i1l
TEL : 408 9043300 Page Number : B53 of B114




ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Horizontal

Fundamental

Peak Blank

. Level (dBuVm)

PEAK(UNI)_6E

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6425.00 106,01 ------ ------ 88.12 34.68 13.56 30.27 0.0 460 13 PEAK

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6425.80 97.26 ------ ------ 79.25 34,76 13.60 30.29 0.00 460 13 AVERAGE

TEL : 408 9043300

Page Number : B54 of B114
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Pol. Vertical Fundamental
PRETICA)
1225
1
105
g0 g 1N}
700 {1k
A | M
521 P
P YAV
3,
E
Peak Blank
1000 2400, 3800. 5200. 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6425.00 107.09 ------ ------ 88.86 34.91 13.63 3.3l .80 286 320 PEAK
PRETICA)
1225
105
10! q
mll
815
704! AVG{UNI_SE|
Il A
Lt
L
4 ]
e
E
Avg Blank
1000 2400, 3800. 5200. 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6425.80 93.40 ------ ------ 80.17 34.91 13.63 3@.31 0.80 286 320 AVERAGE

TEL : 408 9043300 Page Number : B55 of B114



ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Horizontal Vertica

Level (#Buvim) 1 oLevel[dBuVim)

(5

L
L] | o l L]

il in] Ul U vhone gl

H PELF{UNI‘E
AL L]

L
H_H H Avmun 6E

=

v i ™ Tl
e et
\_2 MWWWW 2 Mwmwwwww
kLYl TPs 380!
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode 112 Mode @12
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12850.08 43.49 §8.20 -39.71 57.34 39.39 19.55 67.89 0.10 - -- PEAK 1 12850.08 45.42 §8.20 -39.78 57.21 39.45 19.55 67.89 @.10 - -- PEAK
2 19275.08 37.32 74.00 -36.68 38.32 37.92 4.34 53.70 -9.54 - -- PEAK 1 19275.08 38.38 74.00 -35.62 39.38 37.92 24.34 5372 -9.54 - -- PEAK
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Pol. Horizontal Vertical
! HLe\'el{ml\l"m) ! Hmel{mvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G e e M - R S ]
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 12 ode 12
! HLe\'el{ml\l"m) ! Hmel{mvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G i —— i
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 38880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 12 ode 12
TEL : 408 9043300 Page Number : B57 of B114
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Pol. Horizontal Fundamental
PRETICA)
1225
1
105
g 0 g 1N}
70.0
5 o " W*W‘“Wj e
[
3,
E
Peak Blank
1000 2400, 3800. 5200. 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.00 113.82 ------ ------ 94,59 35.82 14.06 30.65 0.00 400 350 PEAK
PRETICA)
1225
1
105
815
704! AVG{UNI_SE|
5 L]
I
IPESNEN S o
—
E
Avg Blank
1000 2400, 3800. 5200, 6600. 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6395.00 106.45 ------ ------ 87.21 35.82 14.67 30.65 .00 408 350 AVERAGE
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Pol. Vertical

Fundamental

Peak Blank

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg

1 6895.80 114,38 ------ ------ 95.84 35.93 14.65 30.64 o.00 183 L)

Remark

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)
Site + B3CHe2-CA

Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.80 107.75 ------ ------ 88.40 35.93 14.07 30.65 0.0 183 49 AVERAGE

TEL : 408 9043300
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Pol. Horizontal Vertical

Jglerel B 1 Level {BuVim)

=

g Qg i [ b I"JIJ L LU [ ol
57.=J-”H_LJ1‘T M M g H ‘pﬁ‘"“ 5E ﬂ'ﬂj‘? % H_H H Apmun X

525
—— L 9 WM — \- i WW
" ). vt p:
150 - mesndbiiil I 50 . | b St
Peak 15 15
Avg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 13798.0@ 53.48 88.20 -34.72 59.52 48.97 20.28 67.39 @.10 - -- PEAK 1 13790.0@ 51.79 88.20 -36.41 57.76 41.04 20.28 67.39 6.10 - -- PEAK
2 20685.08 41.86 74.00 -32.14 41.48 38.82 25.28 53.38 -9.54 - -- PEAK 2 20685.08 39.61 74.08 -34.39 39.43 37.82 25.28 53.38 -9.54 - -- PEAK
3 27592.08 52.13 88.20 -36.67 46.61 39.27 29.72 53.33 -9.54 - -- Peak 3 27592.08 47.50 88.20 -48.61 41.37 39.37 29.72 53.33 -9.54 - - Peak
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Pol. Horizontal Vertical
! 45Level{dﬂu\lnm) ! 45Lcwel{dﬂn\mn)
1225 1225
875 85
100 00
10.6G o (W “ LJ ANGUNI 6E| o (—U “ LJ AVG(UNAY_6E
~18G -~ T P B ] I — i ]
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (WHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
! 45Level{dﬂu\lnm) ! 45Lcwel{dﬂn\mn)
1225 1225
875 85
100 00
38.6G o ANG{UNI)_6E| o AVG(UNI)_6E
~40G s R
350 350
Av
g 175 115
38600 30660, 30160, 440, 3740, 40000 38600 30660, 3960, 0440, 307N, 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
TEL : 408 9043300 Page Number : B61 of B114
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Pol. Horizontal

Fundamental

Peak Blank

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 112,30 ------ ------ 92.88 35.95 14.20 30.73 0.80 400 350 PEAK

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 185.56 ------ ------ 86.12 35.97 14.21 30.74 0.80 408 350 AVERAGE

TEL : 408 9043300
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 116.47 ------ ------ 96.89 36.11 14.21 38.74 0.8 196 68 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6995.80 109,85 ------ ------ 89.47 36.11 14.21 30.74 0.00 1% 68 AVERAGE

TEL : 408 9043300 Page Number : B63 of B114
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Pol. Horizontal

Vertical

Level (dBuVim)

=

il i) | b

]
i

LU
H_H H Avﬁﬂlll ]
-

40000

Mg L 3 W"’WM
Y
50 M el
Peak 15
Avg 8000 10400 . 7 13600,
Frequency (MHz)
Site + B3CHA2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 13990.08 55.64 88.20 -32.56 60.80 41.36 20.43 67.85 @.10 - -- PEAK
2 20985.08 43.33 74.00 -30.67 42,33 38.83 25.55 53.84 -9.54 - -- PEAK
3 27988.08 46.21 88.20 -41.99 46,13 39.32 29.81 53.51 -9.54 - -- Peak

1 Level {BuVim)

-

i, 1 I =
L

8000 14400. 33600. 40000

. 27200,
Frequency (MHz)

Site ¢ 03CH2-CA
Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 13990.08 54.50 88.20 -33.61 59.68 41.43 20.43 67.85 6.10 - -- PEAK
2 20985.08 42,51 74.08 -31.49 41.67 37.87 25.55 53.84 -9.54 - -- PEAK
3 27988.08 44.30 88.20 -43.81 38.24 39.39 29.81 53.51 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! 45Le\'el{mnlnln) ! 45Lml{ﬂﬂll\nln)
1225 125
875 5
100 00
10.6G o (—U “ LJ ANGUNI 6E| o (W “ LJ AVG(UNAY_6E
~18G 50 e w,_.#'” . WW“_JL_.M_M WHJ
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12000, 13560, 15040. 16520, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ B30H-CA Site ¢ 63CHR-A
Condition: AVG(UNIT) 6E 3n HORN 62140 250207 HORLZONTAL Condition: AVG(UNIL) GE 3m HORN 02140 250267 VERTICAL
! 45Le\'el{mnlnln) ! 45Lml{ﬂﬂll\nln)
1225 125
875 5
100 00
38.6G o ANG{UNI)_6E| o AVG(UNI)_6E
~40G e s —
350 30
Av
g 115 115
38600 30660, 39160, 0440 30720, 40000 38600 30680, 30160, J0440. 3970, 40000
Frequency (MHz) Frequency (MHz)
Site ¢ 630H-CA Site ¢ 63CHR-A
Condition: AVG(UNIL) 6E In SHF HORN B8341 248387 HORIZONTAL Condition: AVG(UNIL) 6E Im SHF HORN 4841 248867 VERTICAL
TEL : 408 9043300 Page Number : B65 of B114
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Pol. Horizontal Fundamental
o Level (dBuVim) o Level [dBuvim)
1225 1225 1
1050 105
\'\ PEAK_BE(UNI)_6E EAK(UNI)_6E]
N S8 g
0.0 \‘A‘u‘" I 70.0
5 e ot o Aboirtpre-p 52 g b A -
WM"’WW -
350 350 -
17! E
Peak
7005 T35 155, 7185, 5. TH5 1000 2400. 3800. 6600, 8000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE(UNIT) GE 3m HORN 02148 250207 HORTZONTAL Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7125.98 72.36 B88.20 -15.84 52,33 36.50 14.32 30.79 @.0@ 30@ 306 PEAK 1 7095.00 113.66 ------ ------ 93.76 36.37 14.30 30.77 0.00 300 306 PEAK
o Level (dBuVim) o Level [dBuvim)
1225 1225
1
105 105
115 \ 815
704 AVG_BE(UNI.6E| 704
o 3 O i
Mwww
ki3 ki3 gl
350 fl—
17! E
Avg
7005 25, 155, 7185, 5. TH5 1000 2400. 3800. 5200, 6600, 8000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG BE(UNIT) 6F 3n HORN 02140 250207 HORTZONTAL Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 712515 6l.46 68.20 -6.74 41.43 3658 14.32 30.79 0.80 308 386 AVERAGE 1 7895.80 106.72 ------ ------ 86.86 36.34 14.29 30.77 0.80 308 386 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental
o Level (dBuVim) o Level [dBuvim)
125 1225 1
105 105
s \\w PEAK_BE(UNI)_6E W'EJ U_I[ H U W ‘ ‘ ‘ H [EAK[UNI_6E|
700 w\“w | 700
Mo it s bt I Tt
52, 53, ' — bt ™
WWW s
350 350
1. 1.
Peak
7005 125, 155, 7185, 5. TH5 1000 2400. 3800. 5200. 6600. 8000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE(UNIT) 6 3m HORN 62148 25207 VERTICAL Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 712575 74.68 8B.20 -13.52 534,53 36.62 14.32 30.79 @.80 138 63 PEAK 1 789580 116.80 ------ ------ 96.82 36.46 14.29 30.77 0.0 138 63 PEAK
o Level (dBuVim) o Level [dBuvim)
1225 1225
1
105 105
15 \ 815
00 \/\'L AVG BEUNI. 62 704
iy I [ Y (D
Mﬂww
%0 4 ]
p—
1. 1.
Avg
7005 25, 5. i 5. TH5 1000 2400. 3800. 5200. 6600. 8000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG BE(UNIT) GF 3n HORN 02140 250287 VERTICAL Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 712515 63.20 68.20 -5.00 43.85 36.62 14.32 30.79 @.80 138 63 AVERAGE 1 789580 109.29 ------ ------ .31 36.46 14.29 30.77 0.00 138 63 AVERAGE
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b L IR
700 700
AL LT LT T ke Al LT il [ o
5 3 . ) 2 e
e R et ——
50 " W M e 0 MWW
Peak 15 15
AVg 8000 14400. . 27200, 33600. 40000 8000 14400, . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 14899.08 56.86 88.20 -31.34 61.87 41.60 20.50 67.21 @.10 - -- PEAK
2 21285.0@ 48.11 74.0@ -25.89 46.63 38.84 25.81 52.83 -9.54 - -- PEAK
3 28334.08 52.80 88.20 -35.38 46.20 39.61 30.68 53.53 -9.54 - -- Peak

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 14890.08 54.36 88.20 -33.84 59.31 41.66 20.50 67.21 6.10 - -- PEAK
2 2128508 45.58 74.08 -28.42 44.16 37.98 25.81 52.83 -9.54 - -- PEAK
3 28384.08 51.26 88.20 -36.94 44.63 39.62 30.68 53.53 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! 45Le\'el{mnlnln) ! 45Lml{ﬂﬂll\nln)
1225 125
875 5
100 00
10.6G o (—U “ LJ ANGUNI 6E| o (W “ LJ AVG(UNAY_6E
~18G . R e S S w_,_,.-f"‘ . _,,__m...w—L%m w_,,_,,,,./“
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12000, 13560, 15040. 16520, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ B30H-CA Site ¢ 63CHR-A
Condition: AVG(UNIT) 6E 3n HORN 62140 250207 HORLZONTAL Condition: AVG(UNIL) GE 3m HORN 02140 250267 VERTICAL
! 45Le\'el{mnlnln) ! 45Lml{ﬂﬂll\nln)
1225 125
875 5
100 00
38.6G o ANG{UNI)_6E| o AVG(UNI)_6E
~40G A -
350 30
Av
g 115 115
38600 30660, 39160, 0440 30720, 40000 38600 30680, 39160, J0440. 3970, 40000
Frequency (MHz) Frequency (MHz)
Site ¢ 630H-CA Site ¢ 63CHR-A
Condition: AVG(UNIL) 6E In SHF HORN B8341 248387 HORIZONTAL Condition: AVG(UNIL) 6E Im SHF HORN 4841 248867 VERTICAL
TEL : 408 9043300 Page Number : B69 of B114




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06C

Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je 7

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.80 114,56 ------ ------ 95.32 35.82 14.67 30.65 ©.00 400 348 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.80 105.67 ------ ------ 86.43 35.82 14.07 30.65 0.80 408 348 AVERAGE

TEL : 408 9043300 Page Number : B70 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

NI § A

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.80 115.00 ------ ------ 95.65 35.93 14.67 30.65 @.08 185 41 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6895.80 107.62 ------ ------ 88.28 35.93 14.05 30.64 0.00 185 41 AVERAGE

TEL : 408 9043300 Page Number : B71 of B114
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b L IR
700 700
(NisN Il Y IS il [ oo
525 A 3 i 825 i H ot
rpstpurse b L 2 el b WL 2 I ey
%0 oo 0 ophaim ot
Peak 15 15
AVg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode i 16 Mode i 16
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 13790.08 49.80 88.20 -38.40 55.84 48.97 20.28 67.39 @.10 - -- PEAK
2 20685.08 39.69 74.0@ -34.31 39.31 38.82 25.28 53.38 -9.54 - -- PEAK
3 27592.08 50.88 88.20 -38.12 43.96 39.27 29.72 53.33 -9.54 - -- Peak

B dBu dB/m d8 dB B m deg

1 13790.08 49.16 88.20 -39.04 55.13 41.04 20.28 67.39 6.10 - -- PEAK
2 20685.08 39.29 74.08 -34.71 39.11 37.82 25.28 53.38 -9.54 - -- PEAK
3 2759208 47.73 88.20 -48.47 41.51 39.37 29.72 53.33 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~186G JMmWWwMMMWMM JMMWWM“’MWMMWW“”M
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mokt 16 lode 16
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G g e _—
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mokt 16 lode 16
TEL : 408 9043300 Page Number : B73 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 114,14 ------ ------ 94,70 35.97 14.21 30.74 @.80 334 315 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 106.89 ------ ------ §7.45 35.97 14.21 30.74 0.80 334 315 AVERAGE

TEL : 408 9043300 Page Number : B74 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 699580 116.46 ------ ------ 96.93 36.07 14.19 38.73 .08 195 68 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6995.80 108.50 ------ ------ 88.97 36.67 14,19 30.75 0.00 195 68 AVERAGE

TEL : 408 9043300 Page Number : B75 of B114
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
L L | b 1| Ay IR
700 700
T Il Y LT il [ oo
5L M, ¥ 2 : T 55 [y 3 st ™
st L il Wi Pl L 2 W e
Lpribenbiaiy it s T
54 | st 54 WM“‘J
Peak 15 15
AVg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode i 17 tode 1 17
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 13996.00 55.28 88.20 -32.92 6B.44 41,36 20.43 67.85 @.10 - -- PEAK 1 13990.00 54.01 88.20 -34.19 59.10 41.43 20.43 67.85 @.10 - -- PEAK
2 20985.00 43.54 74.00 -30.46 42.54 38.83 25.55 53.84 -9.54 - -- PEAK 2 20985.00 41.20 74.00 -32.50 48.36 37.87 25.55 53.04 -9.54 - -- PEAK
3 27988.00 49.49 88.20 -38.71 43.41 39.32 29.81 53.51 -9.54 - -- Peak 3 27985.00 46.75 88.20 -41.45 48.60 39.39 29.81 53.51 -9.54 - -- Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilml\lﬂln) ! HLevel{iﬂ)n\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G Jﬁnmwwwm _‘"‘"MM JEAWWWM“A”%MWWJM
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt 17 ode 17
! HLe\'el{ilml\lﬂln) ! HLevel{iﬂ)n\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G s — R P
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt 17 ode 17
TEL : 408 9043300 Page Number : B77 of B114
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Pol. Horizontal Fundamental

3 oLevel [BuVim)

1225

. \g PEAK_BEUNI)_GE

bt 4 st ik LIAMALH.

Peak Blank

7005 25, 5. TH5

7155, 7185,
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE(UNIT) GE 3m HORN 02148 250207 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 712515 72.31 8B.20 -15.89 52.28 36.58 14.32 30.79 9.80 408 337 PEAK

3 oLevel [BuVim)

w PRETICA)
1225 1225
105 105 :
37.‘/_\ 815
704 AVG_BE(UNI.6E| 704
iy ~ 5 i i
Ww/’ et
_MP‘M
ki3 ki3 o eantll
350 el
17! E
Avg
7005 25, 155, 7185, 5. TH5 1000 2400. 3800. 5200. 6600. 8000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG BE(UNIT) 6F 3n HORN 02140 250207 HORTZONTAL Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg

1 712515 63.01 68.20 -5.19 42.98 36.58 14.32 30.79 0.80 408 337 AVERAGE 1 789580 105.91 ------ ------ 85.98 36.48 14.30 30.77 0.80 408 337 AVERAGE

TEL : 408 9043300 Page Number : B78 of B114
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18
Mode Band Edge
U-NII-8_6.425-6.525_802.11be EHT20_CH229 Full RU_7095MHz
ANT CDD In
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 1
1050 1050
s PEAK_BE(UNI)_6E s EAK(UNI_6E
ﬂ I Y [
0.0 70.0
Wl ANttt " e
0 i oy ————| 2
350 350
175 175
Peak
7005 T35, 155, 7185, 75, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: PEAK_BE(UNII)_6E 3m HORN 0214 250207 VERTICAL Condition: PEAK(UNII) 6E 3m HORN 02140 250287 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7126.85 75.92 8B.20 -12.28 35.77 36.62 14.32 30.79 @.80 200 53 PEAK 1 789580 118.48 ------ ------ 98.50 36.46 14.29 30.77 0.0 200 53 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
700 AVG_BE(UNI)_6E 700 EVG[UNHJ_SE
525 525
350 35,
175 175
Avg
7005 T35, 155, 7185, 75, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: AVG_BE(UNII) 6F 3m HORN 02140_250207 VERTICAL Condition: AVG(UNTI)_6E 3m HORN 02148 250287 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 712515 65.32 68.20 -2.88 45.17 36.62 14.32 30.79 @.00 200 53 AVERAGE 1 789580 109.14 ------ ------ 8.16 36.46 14.29 30.77 0.0 200 53 AVERAGE
TEL : 408 9043300 Page Number : B79 of B114
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b 1| Ay IR
700 700
T LIl [ oo LT L T e
525 7 e 525 A e
WMWL uwww WWWL 2 g
%54 y LWNW 350 o vesplen ¥ v
Peak 15 15
AVg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode i 18 Mode i 18
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 14899.08 54.14 88.20 -34.86 59.15 41.60 20.50 67.21 @.10 - -- PEAK
2 21285.08 47.97 74.00 -26.83 46.49 38.84 25.81 52.83 -9.54 - -- PEAK
3 28334.08 50.78 88.20 -37.42 44,16 39.61 30.68 53.53 -9.54 - -- Peak

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 14890.08 54.63 88.20 -33.57 59.58 41.66 20.50 67.21 6.10 - -- PEAK
2 2128508 44.75 74.08 -29.25 43.33 37.98 25.81 52.83 -9.54 - -- PEAK
3 28486.08 52.55 88.20 -35.65 45.85 39.66 30.10 53.52 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G ul I Iy - S S S S R ey
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mokt 1B ode 1B
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G st s e
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mokt 1B ode 1B
TEL : 408 9043300 Page Number : B81 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je T

WLMW«M

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6885.80 111.66 ------ ------ 92.41 35.85 14.62 30.62 ©.80 400 350 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6885.80 103.28 ------ ------ 8.05 35.82 14.06 30.65 0.80 408 350 AVERAGE

TEL : 408 9043300 Page Number : B82 of B114
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Pol. Vertical

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je T

ol

17
Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6885.00 114,18 ------ ------ 94.84 35.93 14.64 30.63 0.00 160 64 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6885.00 104,78 ------ ------ 85.43 35.93 14.07 30.65 0.0 160 64 AVERAGE

TEL : 408 9043300 Page Number : B83 of B114
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b 1| Ay IR
700 700
Al LT T g Al L] il [ e
i fe nb i ™ H —
bbbt WL ) e b AR WL ) I o
30 w el h 0 i
Peak 15 15
AVg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode  : 19 Mode  : 19
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 13778.08 50.50 88.20 -37.7@ 56.74 48.94 20.26 67.54 0.10 - -- PEAK
2 20655.0@ 38.47 74.0@ -35.53 38.68 38.85 25.25 53.37 -9.54 - -- PEAK
3 27578.08 49.88 88.20 -39.12 42,93 39.26 29.72 53.29 -9.54 - -- Peak

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 13770.08 49.79 88.20 -38.41 55.96 41.81 20.26 67.54 6.10 - -- PEAK
2 2065508 38.52 74.08 -35.48 38.35 37.83 25.25 53.37 -9.54 - -- PEAK
3 27526.08 47.64 88.20 -48.56 41.32 39.36 29.71 53.21 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G . SRS Ny e e ———
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
Mokt i 19 lode 19
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G A i
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
Mokt i 19 lode 19
TEL : 408 9043300 Page Number : B85 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

Nl

~
—1

el ine

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 692580 112,59 ------ ------ 93.33 35.83 14.11 30.68 @.80 3B 339 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6925.80 103.83 ------ ------ 8.57 35.83 14.11 30.68 0.80 382 339 AVERAGE

TEL : 408 9043300 Page Number : B86 of B114
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Pol. Vertical Fundamental
PRETICA)
1225
1
105
g 0 g 1N}
70.0 WJ \
5! MWW
. W "
350
E
Peak Blank
1000 2400. 3800. 5200. 6600, 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6925.00 113.58 ------ ------ 94.20 35.95 14,10 30.67 @.00 340 315 PEAK
PRETICA)
1225
105 1
815
7040 AVG(UNI)_BE|
O e (Rl
=
PR ey
e
E
Avg Blank
1000 2400. 3800. 5200. 6600, 8000
Frequency (MHz)
Site + B3CHAE2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6925.80 185.51 ------ ------ 86.13 35.95 14.10 30.67 .80 348 315 AVERAGE

TEL : 408 9043300
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
L L | b L IR
700 700
T Il Y ML, il [ ool
55 v 3 rwe 55 o o
e L st R WL LRIy
54 " Lok 54 L i e
Peak 15 15
AVg 8000 14400. . 27200, 33600. 40000 8000 14400, . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode i 20 Vode i 20
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 13856.00 52.61 88.20 -35.59 58.88 41.67 20.32 66.96 @.10 - -- PEAK 1 13850.080 51.48 88.20 -36.72 56.87 41,15 20.32 66.9% @.10 - -- PEAK
2 20775.6@ 37.23 74.8@ -36.77 36.59 38,18 25.36 53.28 -9.54 - -- PEAK 2 20775.60 37.32 74.0@ -36.68 36.87 37.91 25.36 53.28 -9.54 - -- PEAK
3 27702.00 46.47 88.20 -41.73 48.53 39.18 29.75 53.45 -9.54 - -- Peak 3 27724.00 43.53 88.20 -44.67 37.51 39.27 29.75 53.46 -9.54 - -- Peak
TEL : 408 9043300 Page Number : B88 of B114
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Pol. Horizontal Vertical
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G s RSN ] - I P R S e
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt i IB ode 10
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G e R e
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt i IB ode 10
TEL : 408 9043300 Page Number : B89 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

ML O

D, S

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 786580 111,10 ------ ------ 91.63 35.99 14.22 30.74 ©.80 400 357 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7965.80 102,49 ------ ------ 82.99 36.02 14.22 30.74 0.80 408 357 AVERAGE

TEL : 408 9043300 Page Number : B90 of B114



ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06C

Pol. Vertical

Fundamental

Peak Blank

. Level (dBuVm)

EAK(UNI_6E|

Nl

~
—1

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7965.80 114,84 ------ ------ 95.31 36.87 14.19 38.73 0.0 134 68 PEAK

Avg Blank

. Level (dBuVm)

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7865.80 185.58 ------ ------ 85.86 36.16 14.22 30.74 0.0 184 68 AVERAGE

TEL : 408 9043300
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b 1| Ay IR
700 700
Al Il [ o Al LT il [ oo
5 7 5
Mot sttt WL 2 N “MWW [T WL 2 3 e .Mww
o
350 354 i
Peak 15 15
AVg 8000 14400. . 27200, 33600. 40000 8000 14400, . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
Mode 20 Mode  : 2
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 14918.08 54.55 88.20 -33.65 59.70 41.41 20.45 6/.11 @.10 - -- PEAK
2 21915.08 41.23 74.00 -32.77 48.22 38.83 25.57 53.85 -9.54 - -- PEAK
3 28054.08 46.33 88.20 -41.87 40.290 39.36 29.85 53.34 -9.54 - -- Peak

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 14910.08 53.61 88.20 -34.59 58.70 41.47 20.45 6/.11 6.10 - -- PEAK
2 21915.08 38.97 74.08 -35.03 38.11 37.88 25.57 53.85 -9.54 - -- PEAK
3 28010.08 43.56 88.20 -44.64 37.40 39.40 29.82 53.52 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G . S S R - IS A S SN S
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
okt I ode 1
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G A
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 38880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
okt I ode 1
TEL : 408 9043300 Page Number : B93 of B114
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22
Mode Band Edge
U-NII-8_6.425-6.525_802.11be EHT40_CH227_Full RU_7085MHz
ANT CDD In
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050, 1050
s PEAK_BE(UNI)_6E s [EAK(UNI)_6E
0.0 70.0
525 52.5
350 350
175 175
Peak
7085 . 149, 7181, s, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: PEAK_BE(UNII)_6E 3m HORN 02149 250207 HORIZONTAL Condition: PEAK(UNII) 6E 3m HORN 02140 250287 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7128.84 63.21 8B.20 -19.99 43.16 36.51 14.33 30.79 0.80 308 386 PEAK 1 7885.80 108.36 ------ ------ 88.53 3631 14.28 30.76 0.89 308 306 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
700 AVG_BE(UNI)_6E 700 IAVG(UNI)_6E
ﬂ I 1 A
525 525
350 350
175 175
Avg
7085 i 149, 7181, s, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: AVG_BE(UNII)_6E 3m HORN 92140_250207 HORIZONTAL Condition: AVG(UNTI)_6E 3m HORN 02148 250207 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuv/m dBuv/m  dB dBuv dB/m dB  dB B de Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7125.32 56.74 68.20 -11.46 36.71 36.58 14.32 30.79 0.80 308 386 AVERAGE 1 7885.80 109,97 ------ ------ 81.22 36.24 14.27 30.76 0.80 308 386 AVERAGE
TEL : 408 9043300 Page Number : B94 of B114
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22
Mode Band Edge
U-NII-8_6.425-6.525_802.11be EHT40_CH227_Full RU_7085MHz
ANT CDD In
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 ]
1050/ 1050
T i1 A 1
0.0 70.0 \M‘W
525 52.5
350 350,
175 175
Peak
7085 . 149, 7181, s, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: PEAK_BE(UNII)_6E 3m HORN 0214 250207 VERTICAL Condition: PEAK(UNII) 6E 3m HORN 02140 250287 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7127.24 63.21 B88.20 -19.99 43.85 36.63 14.32 30.79 @.p@ 136 63 PEAK 1 7085.00 112,81 ------ ------ 92.86 36.43 14.28 30.76 0.00 136 63 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
700 AVG_BE(UNI)_6E 700 IAVG(UNI)_6E
! I 1 R
525 525
350 35,
175 175
Avg
7085 . 149, 7181, s, TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: AVG_BE(UNII) 6F 3m HORN 02140_250207 VERTICAL Condition: AVG(UNTI)_6E 3m HORN 02148 250287 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7125.16 57.44 68.20 -16.76 37.29 36.62 14.32 30.79 @.p@ 136 63 AVERAGE 1 7085.80 103.53 ------ ------ 83.65 36.37 14.27 30.76 0.00 136 63 AVERAGE
TEL : 408 9043300 Page Number : B95 of B114
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
L L | b L IR
700 700
M, [l [ ool ML, I
8 g st i i e i S 2 et
it L ATy e L niuiayogaa o
50 MM ™ 50 ey hd
Peak 15 15
AVg 8000 14400, . 27200, 33600. 40000 8000 14400. . 21200, 33600. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 6E In SHF HORN G0B4L 240387 HORTZONTAL Condition: PEAK(UNII) 6E in SHF HORN 60341 240887 VERTICAL
tode 22 tode ¢ 22
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 14178.08 52.23 88.20 -35.97 57.66 41.58 20.56 67.88 @.11 - -- PEAK
2 21255.0@ 46.31 74.00 -27.69 44.89 38.87 25.79 52.98 -9.54 - -- PEAK
3 28362.08 49.64 88.20 -38.56 43.68 39.57 30.67 53.34 -9.54 - -- Peak

B dBu dB/m d8 dB B m deg

1 14170.08 52.94 88.20 -35.26 57.69 41.66 20.56 67.88 @.11 - -- PEAK
2 21255.0@ 43.72 74.08 -30.28 42.37 38.8@ 25.79 52.98 -9.54 - -- PEAK
3 28362.08 50.26 88.20 -37.94 43.69 39.58 30.67 53.54 -9.54 - - Peak

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G ol S g O R S
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
ke R ke R
! HLe\'el{ilﬂu\lﬂm) ! Hmeumvnn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G A T
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
ke R ke R
TEL : 408 9043300 Page Number : B97 of B114
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Pol. Horizontal

Fundamental

. Level (dBuVm)

PEAK(UNI)_6E

e Je 7

o]

Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3m HORN 02140 250267 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6945.80 109,95 ------ ------ 98.70 35.83 14.69 30.67 @.80 382 337 PEAK

. Level (dBuVm)

Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNII) GE 3m HORN 02148 250207 HORIZONTAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 6945.00 100,89 ------ ------ 81.63 35.83 14.11 30.68 0.80 382 337 AVERAGE

TEL : 408 9043300 Page Number : B98 of B114
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Pol.

Vertical Fundamental

. Level (dBuVm)

\ PEAK(UNI)_6E

LTI

=

=

—1
-
— =S

17
Peak Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK(UNII) 6E 3u HORN 02140 250267 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 6945.00 111.83 ------ ------ 92.45 35.95 14.10 30.67 @.00 341 316 PEAK

. Level (dBuVm)

17
Avg Blank

3800. 5200.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG(UNIT) 6 3m HORN 62148 25207 VERTICAL
+ RBK:1060.080kHz VB:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 6945.00 102.80 ------ ------ 83.47 35.95 14.10 30.67 .80 341 316 AVERAGE

TEL : 408 9043300 Page Number : B99 of B114
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Pol. Horizontal Vertica
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00
LT L] [ g L] L [ s
25 i it 05 o P
- WL ) o IRV SO, ; R MW‘”’“
10 s 50 T i
Peak
115 115
Avg
8000 14400, 20800, 27200 33600, 40000 8000 14400, . 27200, 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode 23 Mode 23
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@90.08 43.35 §8.20 -39.85 56.18 39.47 19.74 67.86 0.10 - -- PEAK 1 13890.08 45.63 §8.20 -40.17 55.69 39.56 19.74 67.86 0.10 - -- PEAK
2 19635.08 4.9 74.00 -33.10 42.86 37.89 24.50 54.81 -9.54 - -- PEAK 1 19635.08 39.26 74.00 -34.74 40.53 37.78 24.50 54.81 -9.54 - -- PEAK

TEL : 408 9043300
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Pol. Horizontal Vertical
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
10.6G o (—U “ LJ AGHUNI6E o (—U “ LJ AGUNIL 62
~18G lmmwww—mwmwwwrﬁ JMMWWWWMMWM#‘I
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 3 HORN B2140 250267 HORTZONTAL Condition: AVG(UNIT)_GE 3n HORN 02140 25287 VERTICAL
ke B ke B
! HL&\'&I{IIBIIVJIH) ! 45Level{iﬂ)n\mn)
1225 1225
b5 15
100 700
38.6G o AVGHUND 6 o AVGIUND_6E
~40G e i
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG(UNI) GE 1n SHF HORN B8B41 248387 HORTZONTAL Condition: AVG(UNIT) GE In SHF HORN (3B41 248387 VERTICAL
ke B ke B
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SPORTON LAB.

Report No. : FR230524001-06C

24
Mode Band Edge
U-NII-8_6.425-6.525_802.11be EHT80_CH215_Full RU_7025MHz
ANT CDD In
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050, 1050
s PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70.0
525 52.5
350 350
175 175
Peak
7025 7069, . T157. 7. TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: PEAK_BE(UNII)_6E 3m HORN 02149 250207 HORIZONTAL Condition: PEAK(UNII) 6E 3m HORN 02140 250287 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7128.49 72.27 8B.20 -15.93 52.22 36.51 14.33 30.79 0.89 315 324 PEAK 1 782580 118,53 ------ ------ 99.85 36.15 14.25 30.75 0.89 315 324 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
700 AVG_BE(UNI)_6E 700 AVG(UNI)_6E
525 525
350 350
175 175
Avg
7025 7069, . T157. 7. TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: AVG_BE(UNII)_6E 3m HORN 92140_250207 HORIZONTAL Condition: AVG(UNTI)_6E 3m HORN 02148 250207 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7128.18 62.38 68.20 -5.82 42.33 36.51 14.33 30.79 0.80 315 324 AVERAGE 1 7825.80 101,41 ------ ------ 81.86 36.67 14.23 30.75 0.80 315 324 AVERAGE
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Mode Band Edge
U-NII-8_6.425-6.525_802.11be EHT80_CH215_Full RU_7025MHz
ANT
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 ]
1050/ 1050
s PEAK_BE(UNI)_6E s EAK(UNI)_6E
1 I L
o0 % "
525 52.5
350 350,
175 175
Peak
7025 7069, . T157. 7. TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: PEAK_BE(UNII)_6E 3m HORN 0214 250207 VERTICAL Condition: PEAK(UNII) 6E 3m HORN 02140 250287 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 7125.32 74.99 B88.20 -13.30 54.75 36.62 14.32 30.79 @.p@ 142 57 PEAK 1 7025.80 112,95 ------ ------ 93.39 36.89 14.20 30.73 .00 142 57 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
700 AVG_BE(UNI)_6E 700 WG(UNI)_6E
525 \/_\_x 525
350 35,
175 175
Avg
7025 7069, . T157. 7. TH5 1000 2400. 3800. 5200, 6600. 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHa2-CA Site : B3CHe2-CA
Condition: AVG_BE(UNII) 6F 3m HORN 02140_250207 VERTICAL Condition: AVG(UNTI)_6E 3m HORN 02148 250287 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 7125.10 65.56 68.20 -2.64 45.41 36.62 14.32 30.79 @.e8 142 57 AVERAGE

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 782580 103,35 ------ ------ 83.82 36.67 14.19 30.73 0.00 142 57 AVERAGE
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Pol. Horizontal Vertica
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

{55

i "Il
U [yl

il in] U vhone gl

H PELF{UNI‘E
AL LTIJ

L
H_H H Avmun 6E

(-

B
L WM 525 o L“ A - WM
R ” A
1 Sl %0 e
Peak
115 115
Avg
8000 14400, . 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHA2-CA Site + B3CHe2-CA
Condition: PEAK(UNTT) 6E In SHF_HORN_BGB41 240867 HORTZONTAL Condition: PEAK(UNTT) 6E 1n SHF_HORN_GGB41 240867 VERTICAL
Mode 24 tode 24
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 14850.08 51.74 §8.20 -36.46 56.89 41.51 20.47 67.23 0.10 - -- PEAK 1 14850.08 51.32 §8.20 -36.88 56.42 41.56 20.47 67.23 0.10 - -- PEAK
2 21875.08 38.92 74.0@ -35.68 37.85 38.86 25.63 53.88 -9.54 - -- PEAK 1 21@75.08 39.32 74.00 -34.68 38.34 37.97 15.63 53.88 -9.54 - -- PEAK
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